



Phase I study of a weekly schedule of a fixed dose of cisplatin and escalating doses of paclitaxel in patients with advanced oesophageal cancer

M.B. Poole^{a,*}, J. Verweij^a, P.D. Siersema^b, H.W. Tilanus^c, T.A.W. Splinter^a,
G. Stoter^a, A. Van der Gaast^a

^aDepartment of Medical Oncology, University Hospital Rotterdam, Dijkzigt, Dr. Molewaterplein 40, 3015 GD Rotterdam, The Netherlands

^bDepartment of Gastroenterology, University Hospital Rotterdam, Dijkzigt, Dr. Molewaterplein 40, 3015 GD Rotterdam, The Netherlands

^cDepartment of Surgery, University Hospital Rotterdam, Dijkzigt, Dr. Molewaterplein 40, 3015 GD Rotterdam, The Netherlands

Received 5 September 2001; received in revised form 21 December 2001; accepted 21 February 2002

Abstract

The objective of this study was to determine the toxicities and maximum tolerated dose (MTD) of a dose-dense schedule with a fixed dose of cisplatin and escalating doses of paclitaxel in patients with metastatic or irresectable squamous cell-, adeno-, or undifferentiated carcinoma of the oesophagus. Patients received paclitaxel over 3 h followed by a 3-h infusion of a fixed dose of cisplatin of 70 mg/m² on days 1, 8, 15, 29, 36 and 43. The starting dose of paclitaxel was 80 mg/m². Patients were re-treated if white blood cell count (WBC) was $\geq 1 \times 10^9$ cells/l, except for day 29 when the WBC had to be $\geq 3 \times 10^9$ cells/l. Six patients were treated at each dose level. The dose of paclitaxel was increased by 10 mg/m² per level. Of the 24 patients enrolled, 13 had adenocarcinoma, 10 had squamous cell carcinoma and one had an undifferentiated carcinoma. All patients were evaluable for toxicity and 22 of 24 patients were evaluable for response. The paclitaxel dose could be escalated to 110 mg/m². At this dose, 3 out of 6 patients developed dose-limiting toxicity (DLT) including neutropenic enterocolitis with sepsis, vomiting and diarrhoea. Diarrhoea grades 3 and 4 was seen in 4 (17%) patients. Two of these patients died of neutropenic enterocolitis. Neutropenia grades 3 or 4 was seen in 20 (83%) patients, but apart from the two patients with neutropenic enterocolitis no other infectious complications were seen. Mild to moderate sensory neurotoxicity was seen in 11 (46%) patients (grade 1 in 8 patients and grade 2 in 3 patients). Other toxicities were mild and easily manageable. Of the 22 evaluable patients, 11 (50%) patients achieved a partial or complete response with a median duration of 13 months. Ten patients with either locally advanced disease or supraclavicular or celiac lymph nodes received additional local treatment after response to chemotherapy, seven patients are still without evidence of disease after a median follow-up of 32 months. Paclitaxel at a dose 100 mg/m² infused over 3 h followed by a 3-h infusion of 70 mg/m² cisplatin can be recommended for further studies in patients with metastatic or unresectable oesophageal cancer. Occurring diarrhoea should be handled with caution because it may be a sign of neutropenic enterocolitis. The response rate of this dose-dense schedule seems encouraging. © 2002 Elsevier Science Ltd. All rights reserved.

Keywords: Advanced oesophageal cancer; Chemotherapy; Cisplatin; Paclitaxel; Weekly

1. Introduction

The majority of patients with squamous cell- or adenocarcinoma of the oesophagus either present with systemic disease or will relapse after prior surgery and the prognosis of these patients remains poor [1,2]. Response rates achieved with single agent chemo-

therapy are usually modest, although with combination chemotherapy response rates of 35% in metastatic and 45–55% in locoregional disease can be obtained [3]. In most trials, the reported median duration of response is short. Moreover, the impact of chemotherapy on survival is unclear also because of a lack of randomised phase III studies on chemotherapy versus best supportive care.

Cisplatin is one of the most extensively studied drugs in oesophageal cancer yielding an overall response rate of 24% [4]. The combination of cisplatin and 5-fluoro-

* Corresponding author. Tel.: +31-104634897; fax: +31-104634627.

E-mail address: vandergaast@oncd.azr.nl (M.B. Poole).

uracil (5-FU), mainly studied as preoperative treatment, yielded response rates from 37–65% [5–7]. This combination is considered standard therapy by some authors, although this can be questioned as the premise is based upon the results of a small randomised study [6].

Paclitaxel is a new agent in the treatment of patients with oesophageal cancer. Ajani and colleagues reported a response rate of 31% using 250 mg/m² paclitaxel every 3 weeks [8]. By adding cisplatin to paclitaxel response rates of 49% [9] and 52% [10] have been reported. The latter study involved a bi-weekly drug administration.

In vitro studies and clinical studies have suggested that a dose-response relationship for cisplatin may exist for solid tumours [11–13]. Therefore, a further dose intensity increase might be attractive. Further shortening the interval between chemotherapy cycles is a possibility to increase this dose-intensity. Our group has previously demonstrated that single agent cisplatin at a dose of 80 mg/m²/week was tolerated by most chemotherapy-naïve patients [14,15]. Cisplatin at a dose of 70 mg/m²/week could be combined with etoposide 50 mg administered orally on days 1–15 and 29–43 [16]. Finally, in patients with ovarian cancer weekly cisplatin at a dose of 70 mg/m² could safely be combined with weekly paclitaxel at a dose of 90 mg/m² [17]. In the latter study, there was no apparent difference in tolerance between pre-treated and non-pre-treated patients. The dose-limiting toxicity was fatigue and the level of myelosuppression was remarkably low. The latter study confirms the observation of minimal haematological toxicity in studies using single agent weekly paclitaxel [18–22], in which the schedule dose is limited by reversible neurotoxicity [21].

We now report the results of a dose-finding study with a weekly schedule of a fixed dose of cisplatin and escalating doses of paclitaxel in patients with metastatic or unresectable cancer of the oesophagus or the oesophageal-gastric junction.

2. Patients and methods

2.1. Patient selection

Eligibility included patients with metastatic or unresectable histologically-proven squamous cell-, adeno-, or undifferentiated carcinoma of the oesophagus or oesophageal-gastric junction area, a Performance Status (World Health Organisation (WHO)) of 0–2, a life expectancy of more than 12 weeks, adequate haematological, renal and hepatic function defined as white blood cell count (WBC) $\geq 3.0 \times 10^9$ cells/l, platelets $\geq 100 \times 10^9$ cells/l, creatinine ≤ 120 μ mol/l and total bilirubin $\leq 1.5 \times$ upper normal limit. Patients with neurotoxicity > Common Toxicity Criteria (CTC) grade 1 were not eligible. Prior radiation for primary or metastatic disease was allowed, but not in the 4 weeks prior

to study entry and not involving more than 30% of the bone marrow. Patients previously treated with chemotherapy were not eligible. The study was approved by the institutional ethics committee. All patients gave written informed consent.

2.2. Dose and dose escalation

Treatment consisted of weekly intravenous (i.v.) administrations of paclitaxel and cisplatin on days 1, 8, 15, 29, 36 and 43. Further treatment was left to the discretion of the treating physician. The cisplatin dose was fixed at 70 mg/m²/administration and the starting dose of paclitaxel was 80 mg/m²/administration. Six patients were to be treated at each dose-level. The paclitaxel dose was increased by 10 mg/m²/administration per cohort. Treatment comprised of pre-hydration with one litre of normal saline administered over 3 h followed by the calculated dose of paclitaxel diluted in 500 ml of normal saline infused over 3 h. This was followed directly by the infusion of cisplatin diluted in 1000 ml of a mixture of 5% dextrose and 0.9% saline in 3 h. This contrasted with our previous use of 250 ml of 3% saline. Post-hydration comprised the infusion of 3 litres normal saline with the addition of 20 mmol/l potassium chloride and 2 g/l magnesium sulphate over 24 h. All patients were pre-medicated with dexamethasone 20 mg orally 12 and 6 h prior to paclitaxel treatment and clemastine 2 mg and ranitidine 50 mg i.v. 30 min before the paclitaxel infusion. Ondansetron 8 mg was administered i.v. before the cisplatin infusion and was repeated twice daily if necessary. Patients were re-treated on days 8 and 15 provided the WBC was $\geq 1.0 \times 10^9$ cells/l and platelets were $\geq 50 \times 10^9$ cells/l, while prior to the start of the day 29 course the WBC had to be $\geq 3.0 \times 10^9$ cells/l and platelets $\geq 100 \times 10^9$ cells/l. When these criteria were not met, treatment was postponed for 1 week. If bone marrow recovery was insufficient after a 1 week delay the patient was taken off study.

Toxicity was graded using National Cancer Institute (NCI)-CTC criteria. Dose-limiting toxicity (DLT) was defined as any of the following events occurring during the first 4 weeks of treatment: grades 3–4 leucocytopenia with infection or fever requiring parenteral antibiotics, grades 3–4 thrombocytopenia requiring 2 or more platelet transfusions, or resulting in \geq grade 2 haemorrhage, or \geq grade 3 non-haematological toxicity, with the exception of acute nausea and/or vomiting. Maximum tolerated dose (MTD) was defined as the dose level below the dose that induced DLT in three patients out of six during the first 4 weeks.

2.3. Treatment assessment

Before therapy, a complete medical history was obtained and a physical examination was performed. A

Table 1
Patient characteristics

Characteristic (%)	No. of patients
Total patients	24
Sex	
Female	8 (33)
Male	16 (67)
Age (years) median (range)	55 (30–71)
Performance status (Karnofsky)	
70%	5 (21)
80%	6 (25)
90%	8 (33)
100%	5 (21)
Histology	
Adenocarcinoma	13 (54)
Squamous cell carcinoma	10 (42)
Undifferentiated carcinoma	1 (4)
Extent of disease	
Locally advanced/unresectable	2 (8)
Primary with distant metastases	15 (63)
Metastases after primary resection	7 (29)
Metastatic sites	
Supraclavicular lymph nodes	7 (29)
Celiac lymph nodes	13 (54)
Liver	6 (25)
Retroperitoneum	4 (17)
Other	6 (25)

complete blood cell count (including WBC and differential counts) and serum biochemistry (including sodium, potassium, calcium, phosphorus, urea, creatinine, total protein, albumin, total bilirubin, alkaline phosphatase, aspartate aminotransferase (AST), alanine aminotransferase (ALT) and gamma-glutamyltransferase) were assessed. Weekly evaluations included history, physical examination, toxicity assessment, complete blood cell counts and serum chemistry studies. Tumour evaluation was performed after 6 administrations by a Computed Tomography (CT)-scan of the chest and upper abdomen. Patients with the primary tumour *in situ* were also evaluated by endoscopy. Response was assessed using WHO criteria for response [23]. The duration of response was calculated from the start of treatment.

Table 2
Haematological toxicity, worst grade per patient

Paclitaxel dose level	No. of pts	Neutropenia Grade					Thrombocytopenia Grade				
		0	1	2	3	4	0	1	2	3	4
80 mg/m ²	6	–	1	–	2	3	5	1	–	–	–
90 mg/m ²	6	–	–	1	3	2	4	1	1	–	–
100 mg/m ²	6	1	1	–	2	2	3	1	1	1	–
110 mg/m ²	6	–	–	–	2	4	5	1	–	–	–

No., Number; pts, patients.

3. Results

Twenty-four patients entered the study. All patients were eligible and all were evaluable for toxicity. Patient characteristics are listed in Table 1. Nineteen (79%) patients received all scheduled six drug administrations.

The paclitaxel dose was increased from 80–110 mg/m². At the latter dose level, one patient developed neutropenic enterocolitis and sepsis after the third administration of cisplatin and paclitaxel and, died despite intensive treatment. In addition, two other patients had dose-limiting vomiting and diarrhoea, respectively. Because of this, this dose level could be classified as the DLT. Cisplatin at a dose of 70 mg/m² with paclitaxel 100 mg/m² for each administration was therefore considered to be the MTD. In addition, the achieved dose intensity at this dose level was higher than with paclitaxel scheduled at 110 mg/m². The median dose intensity at the paclitaxel dose level of 100 mg/m² was 52 mg/m²/week for cisplatin and 86 mg/m²/week for paclitaxel versus 46 mg/m²/week and 85 mg/m²/week, respectively, at the paclitaxel dose level of 110 mg/m².

A total of 134 cisplatin/paclitaxel administrations were given with a median number of 6 (range 2–6). Nine (6.7%) administrations were delayed for a maximum of one week in 7 (29%) patients. Three administrations (administration numbers 4, 4 and 5, respectively) had to be delayed due to unresolved leucocytopenia. Five patients had a treatment delay because of incomplete recovery of mostly gastrointestinal toxicity resulting from the preceding administration. The other delay was related to required intercurrent other treatment. Treatment delays were seen at paclitaxel doses of 80 mg/m² (2 patients), 90 mg/m² (4 patients) and 110 mg/m² (3 patients).

3.1. Toxicity

Haematological toxicity could be assessed in 133 of the 134 cisplatin/paclitaxel administrations. Neutropenia and thrombocytopenia did not appear to be related to the paclitaxel dose (Table 2). Neutropenia mainly occurred one week after the last drug administration, while mild to moderate thrombo-

Table 3
Non-haematological toxicity, worst grade per patient

Paclitaxel dose level	No. of pts	Nausea Grade					Vomiting Grade					Diarrhoea Grade					Neurotoxicity grade				
		0	1	2	3	4	0	1	2	3	4	0	1	2	3	4	0	1	2	3	4
80 mg/m ²	6	1	1	3	1	–	1	2	3	–	–	2	3	1	–	–	4	1	1	–	–
90 mg/m ²	6	–	1	5	–	–	–	3	–	2	1	2	2	1	–	1	3	3	–	–	–
100 mg/m ²	6	1	1	4	–	–	1	1	4	–	–	1	3	1	–	1	3	2	1	–	–
110 mg/m ²	6	–	2	2	2	–	1	2	1	1	1	4	–	–	1	1	3	2	1	–	–

No., Number; pts, patients.

cytopenia was only observed after the fifth and sixth administrations. Haematological growth factors were not used. Grade 2 anaemia was seen in 11 patients and 3 patients received red blood cell transfusions.

Diarrhoea was a frequent finding and was dose-limiting in 4 patients (Table 3). Unfortunately, 2 of them died due to neutrocytopenic enterocolitis, 1 after completion of the full treatment at the paclitaxel dose of 90 mg/m², and 1 after the third administration of paclitaxel at the dose of 110 mg/m². The latter patient experienced a grade 2 diarrhoea after the second administration and he was prophylactically treated with loperamide after the third administration of chemotherapy. The other 3 patients with a grade 3 or 4 diarrhoea did not report a previous episode of diarrhoea. Apart from the sepsis coinciding enterocolitis in 2 patients, no other infectious complications were observed.

Mild to moderate neurotoxicity, mostly characterised by paraesthesias and sensory loss, was seen in 11 patients (46%), and did not appear to be dose related. Only 5 patients with sensory neurotoxicity had a follow-up of more than 6 months, the neurotoxicity was reversible in 1 of these 5 patients. Two patients had reversible tinnitus. Three patients reported short lasting and reversible myalgia/arthritis grade 1 and 6 reported grade 2. Three of the latter patients were treated at the highest paclitaxel dose level. Renal toxicity grade 1 was seen in 3 patients treated at paclitaxel dose levels of 80, 90 and 100 mg/m², respectively, being reversible in 2 of 3. Alopecia was seen in all of the patients who completed at least 3 administrations.

3.2. Response and survival

Twenty-two of the 24 entered patients were evaluable for response. Two patients (9%) achieved a complete response. Both patients are still disease-free after a follow-up of 32 and 27 months, respectively. Nine patients (41%) achieved a partial response with a median duration of 10 months (range 2–34+ months). Ten of the 11 responding patients had bidimensionally measurable lesions and one patient had unidimensionally evaluable disease. All of the other 11 (50%) patients had stable disease with a median duration of 6 months (range 4–34 months). Five patients underwent an oesophageal

resection after response to chemotherapy and five patients received radiotherapy (50 Gy) on the primary tumour and/or supraclavicular or celiac lymph nodes. Of the 10 patients who received additional treatment, 7 patients are alive and disease-free (median follow-up: 32 months). The overall response rate for patients with adenocarcinomas was 58% and for patients with squamous cell carcinomas 33%. The median survival for all 24 patients was 16 months (range 2–34+ months) with an one-year survival of 58%.

4. Discussion

Most patients who are diagnosed with oesophageal cancer will die of their disease. In addition, more than half of these patients have locally advanced or metastatic disease at first presentation and their median survival is only between 4 and 8 months. Conventional chemotherapy may offer these patients a chance of tumour regression and palliation of symptoms, but in most cases only for a limited period of time. The efficacy of chemotherapy might potentially be improved by decreasing the time interval between consecutive treatments. Theoretically, such dose-dense schedules yield a more continuous exposure to cytotoxic agents and may herewith permanently impair growth-promoting intracellular signalling and DNA repair [24].

Our group has extensive experience with weekly scheduling of cisplatin, with or without the addition of oral etoposide [14–16,25]. However, paclitaxel may be a more attractive agent to combine with cisplatin in this respect. Frasci and colleagues treated 30 chemotherapy-naïve patients with advanced solid tumours with a weekly schedule of escalating doses of cisplatin and paclitaxel [26]. The MTD found in this study was cisplatin 30 mg/m²/week in combination with paclitaxel 65 mg/m²/week. When granulocyte-colony-stimulating factor (G-CSF) support was given, the cisplatin dose could be increased to 40 mg/m²/week and the paclitaxel dose to 85 mg/m²/week. The encountered DLT consisted of neutropenia, conservatively defined as grade >1 neutropenia on the day of re-treatment. In a subsequent phase II study with the latter regimen, 43 women with advanced breast cancer were treated, and

the observed toxicity was moderate and consisted predominantly of haematological and neurological toxicity, especially in pre-treated patients [27]. Van de Burg and colleagues treated 24 patients with advanced ovarian cancer, mostly pre-treated, with cisplatin 70 mg/m²/week on days 1, 8, 15, 29, 36 and 43 and escalating doses of paclitaxel [17]. At paclitaxel 100 mg/m²/week, the DLT consisted of fatigue. Neutropenia grades 3–4 was only seen in 19% of treatment cycles, but no infectious complications occurred.

In this study using a fixed dose of cisplatin of 70 mg/m² and escalating doses of paclitaxel administered on days 1, 8, 15, 29, 36 and 43, we encountered DLT at the paclitaxel dose of 110 mg/m². DLT was gastrointestinal.

The difference in MTD between our current study and the study by Frasci and colleagues could be explained by their use of more restrictive haematological criteria. Furthermore, we treated our patients for 3 weeks out of 4 weeks, while Frasci and colleagues treated their patients for 6 consecutive weeks followed by a two week break. The MTD reported by van der Burg and colleagues is also slightly lower compared with the current study, but in that study more than half of the patients had previously received chemotherapy.

The frequency of diarrhoea in the current study was high, and sharply contrasts to other reports. Fifteen patients (63%) reported diarrhoea after one or more administrations, and 3 patients had grade 4 diarrhoea. Diarrhoea was not at all reported in the other phase 1 studies with the weekly combination of cisplatin and paclitaxel [26,27,17]. In patients treated with cisplatin 70 mg/m² weekly as a single agent the incidence of diarrhoea was 13%, but mostly grade 1 [25]. Severe diarrhoea is also uncommon in patients treated with weekly paclitaxel at doses up to 200 mg/m²/week [19,20]. Gordon and colleagues treated patients with advanced ovarian cancer with a fixed dose of cisplatin and escalating doses of paclitaxel repeated every 3 weeks and in that study diarrhoea became the DLT at a paclitaxel dose level of 275 mg/m² [28]. So the difference between our study and the one of Frasci in this respect may be explained by differences in dose-intensity. The difference with the study of van der Burg is more difficult to explain. Apart from differences in the patient population, in that study cisplatin was administered using hypertonic saline, while in the current study this was substituted for dextrose-saline. If and how this could explain the difference in diarrhoea frequency remains to be elucidated.

Obviously the 2 cases of neutropenic enterocolitis are a cause for concern. Neutropenic enterocolitis is a necrotising inflammation of the colon, known to occur in patients treated with intensive chemotherapy schedules [29]. It is usually characterised by fever, abdominal pain, diarrhoea and localised tenderness to the right lower abdominal quadrant in combination with severe

neutropenia [30]. The cause is probably a direct cytotoxic effect on mucosa, whereas neutropenia itself is a contributing factor since neutropenic enterocolitis can also occur in patients with neutropenia unrelated to chemotherapy [31,32]. Taxane-based chemotherapy is known to be related to the occurrence of neutropenic enterocolitis [33,34], but it remains a relatively infrequent side-effect. Since neutropenic enterocolitis was not seen at all in previous studies with weekly administrations of cisplatin and or paclitaxel, and 1 of the 2 cases observed in our study occurred at a dose intensity explored by others as well, it is quite possible that these 2 cases are incidental observations. Nevertheless, until experience has been expanded, caution is warranted.

The other toxicities observed in this study were usually mild. There were no other infectious complications.

An overall response rate of 50% and a median response duration of 13 months seems to compare favourably with those reported in other studies on advanced oesophageal cancer. Since this regimen is active and can be administered over a short period of time it can be used as an induction treatment as part of multi-modality treatment. Of interest, 10 of our patients initially had irresectable disease or lymph node metastases confined to the celiac or supraclavicular region. They received subsequent local treatment and 7 of them are still alive and disease-free after a median follow-up of 32 months.

In conclusion, cisplatin 70 mg/m² in combination with paclitaxel 100 mg/m² administered on days 1, 8, 15, 29, 36 and 43 is the recommended dose for untreated patients with advanced oesophageal cancer. Further evaluation of this regimen as an induction treatment for resectable or locoregionally advanced oesophageal cancer and other tumour types is warranted.

Acknowledgements

Supported by a grant of Bristol-Myers-Squibb.

References

1. Muller JM, Erasmı H, Stelzner M, et al. Surgical therapy of esophageal carcinoma. *Br J Surg* 1990, **77**, 845–857.
2. Millikan KW, Silverstein J, Hart V, et al. A 15-year review of oesophagectomy for carcinoma of the esophagus and cardia. *Arch Surg* 1995, **130**, 617–624.
3. Kok TC. Chemotherapy in Esophageal cancer: a review. *Cancer Treatment Reviews* 1997, **23**, 65–85.
4. Ajani JA. Contributions of chemotherapy in the treatment of carcinoma of the esophagus: results and commentary. *Semin Oncol* 1994, **21**, 474–482.
5. Hilgenberg D, Carey RW, Wilkins EW, et al. Preoperative chemotherapy, surgical resection, and selective postoperative therapy for squamous cell carcinoma of the esophagus. *Ann Thorac Surg* 1988, **45**, 357–363.

6. Bleiberg H, Conroy T, Paillot B, et al. Randomised phase II study of cisplatin and 5-fluorouracil (5-FU) versus cisplatin alone in advanced squamous cell oesophageal cancer. *Eur J Cancer* 1997, **33**, 1216–1220.
7. Ajani JA, Ryan B, Rich TA, et al. Prolonged chemotherapy for localised squamous carcinoma of the oesophagus. *Eur J Cancer* 1992, **28A**, 880–884.
8. Ajani JA, Ilson DH, Daugherty K, et al. Activity of Taxol in patients with squamous cell carcinoma and adenocarcinoma of the oesophagus. *J Natl Cancer Inst* 1994, **86**, 1086–1091.
9. Kelsen DP, Ginsberg R, Bains M, et al. A phase II trial of paclitaxel and cisplatin in patients with locally advanced metastatic esophageal cancer: a preliminary report. *Semin Oncol* 1997, **24**, 77–81.
10. Van der Gaast A, Kok TC, Kerkhofs L, et al. Phase I study of a biweekly schedule of a fixed dose of cisplatin with increasing doses of paclitaxel in patients with advanced esophageal cancer. *Br J Cancer* 1999, **80**, 1052–1057.
11. Perez RP, Hamilton TC, Ozols RF. Resistance to alkylating agents and cisplatin insights from ovarian carcinoma systems. *Pharmacol Ther* 1990, **48**, 19–27.
12. Ozols RF, Ostchega Y, Myers CE, et al. High-dose cisplatin in hypertonic saline in refractory ovarian cancer. *J Clin Oncol* 1985, **3**, 1246–1250.
13. Kaye SB, Lewis CR, Paul J, et al. Randomized study of two doses of cisplatin with cyclofosfamide in epithelial ovarian cancer. *Lancet* 1992, **340**, 329–333.
14. Planting AST, Van der Burg MEL, De Boer-Dennert M, et al. Phase I/II study of a short course of weekly cisplatin in patients with advanced solid tumours. *Br J Cancer* 1993, **68**, 789–792.
15. Planting AST, de Mulder PHM, De Graeff A, et al. Phase II study of weekly high-dose cisplatin for six cycles in patients with locally advanced squamous cell carcinoma of the head and neck. *Eur J Cancer* 1997, **33**, 61–65.
16. Planting AST, Van der Burg MEL, De Boer-Dennert M, et al. Phase I study of weekly high dose cisplatin combined with long term oral etoposide in advanced solid tumors. *Ann Oncol* 1994, **6**, 190–192.
17. Van der Burg MEL, De Wit R, Stoter G, et al. Phase I study of weekly cisplatin (P) and weekly or 4-weekly Taxol(T): a highly active regimen in advanced epithelial ovarian cancer (OC). *Proc Amer Soc Clin Oncol* 1998, **17**, 355a.
18. Loffler TM, Freund W, Lipke J, et al. Schedule- and dose-intensified paclitaxel as weekly 1-hour infusion in pretreated solid tumors: results of a phase I/II trial. *Semin Oncol* 1996, **23**, 32–34.
19. Akerley W, Choy H, Safran H, et al. Weekly paclitaxel in patients with advanced lung cancer: preliminary data from a phase II trial. *Semin Oncol* 1997, **24**, 10–13.
20. Akerley W, Glantz M, Choy H, et al. Phase I trial of weekly paclitaxel in advanced lung cancer. *J Clin Oncol* 1998, **16**, 153–158.
21. Fennely D, Aghajanian C, Shapiro F, et al. Phase I and pharmacologic study of paclitaxel administered weekly in patients with relapsed ovarian cancer. *J Clin Oncol* 1997, **15**, 187–192.
22. Hainsworth JD, Greco FA. Paclitaxel administered by 1-hour infusion. *Cancer* 1994, **74**, 1377–1382.
23. World Health Organization. *WHO handbook for reporting results of cancer treatment*. WHO Offset Publ. No. 4. Geneva, World Health Organization, 1979.
24. Norton L. Kinetic concepts in the systemic drug therapy of breast cancer. *Semin Oncol* 1999, **26**, 11–20.
25. Planting AST, Catimel G, De Mulder PHM, et al. Randomized study of a short course of weekly cisplatin with or without amifostine in advanced head and neck cancer. *Ann Oncol* 1999, **10**, 693–700.
26. Frasci G, Comella P, Parziale A, et al. Cisplatin-paclitaxel weekly schedule in advanced solid tumors: a phase I study. *Ann Oncol* 1997, **8**, 291–293.
27. Frasci G, Comella P, D'Aiuto G, et al. Weekly paclitaxel-cisplatin administration with G-CSF support in advanced breast cancer. A phase II study. *Breast Cancer Res Treat* 1998, **49**, 13–26.
28. Gordon AN, Stringer CA, Matthews CM, et al. Phase I dose escalation of paclitaxel in patients with advanced ovarian cancer receiving cisplatin: rapid development of neurotoxicity is dose-limiting. *J Clin Oncol* 1997, **15**, 1965–1973.
29. Song HK, Kreisel D, Canter R, et al. Changing presentation and management of neutropenic enterocolitis. *Arch Surg* 1998, **133**, 979–982.
30. Gomez L, Martino R, Rolston KV. Neutropenic enterocolitis: spectrum of the disease and comparison of definite and possible cases. *Clin Inf Dis* 1998, **27**, 695–699.
31. Rifkin G. Neutropenic enterocolitis and Clostridium septicum infection in patients with agranulocytosis. *Arch Intern Med* 1980, **140**, 834–835.
32. Hopkins G, Kushner JP. Clostridial species in the pathogenesis of necrotizing enterocolitis in patients with neutropenia. *Am J Hematol* 1983, **14**, 289–295.
33. Ibrahim NK, Sahin AA, Dubrow RA, et al. Colitis associated with docetaxel-based chemotherapy in patients with metastatic breast cancer. *Lancet* 2000, **355**, 281–283.
34. Kouroussis C, Samonis G, Androulakis N, et al. Successful conservative treatment of neutropenic enterocolitis complicating taxane-based chemotherapy: a report of five cases. *Am J Clin Oncol* 2000, **23**, 309–313.